CONTRACTOR

k | y
-
TRAN ‘ e, {
N . S
i \ e
1 » : /
|

Clarke /

MODEL NO: CCM110
PART NO: 3400855

OPERATION & MAINTENANCE
INSTRUCTIONS
(€ X[o




INTRODUCTION

Thank you for purchasing this CLARKE Cement Mixer.

Before attempting to use this product, please read this manual thoroughly and
follow the instructions carefully. In doing so you will ensure the safety of yourself
and that of others around you, and you can look forward to your purchase
giving you long and satisfactory service.

GUARANTEE

This product is guaranteed against faulty manufacture for a period of 12
rmonths from the date of purchase. Please keep your receipt which will be
required as proof of purchase.

This guarantee is invalid if the product is found to have been abused or
tampered with in any way, or not used for the purpose for which it was
infended.

Faulty goods should be returned to their place of purchase, no product can
be returned to us without prior permission. This guarantee does not effect your
statutory rights.

SPECIFICATION
Max Drum capacity 110 Litre
Max Mixing Capacity Q0 Litre
Drum Speed 33 rpm
Weight 43 kg
Dimensions: Length x Width x Height | 1090 x 690 x 1242 mm
Power Cable Length 1350 mm
IP Rating P44
Sound Pressure 61.41 dB(A)
Sound Power Measured 81 dB LWA
Sound Power Guaranteed 83 dB LWA

2

Parts & Service: 020 8988 7400 / E-mail: Parts@clarkeinternational.com or Service@clarkeinternational.com



GENERAL SAFETY PRECAUTIONS

1. Always keep the work area clean and well lit. Floors should always be kept
clear. Cluttered or dark areas invite accidents.

2. Always keep children and bystanders away while operating a power tool.
Distractions can cause loss of control.

3. Always stay alert & do not use a machine while you are tired or under the
influence of medication or alcohol.

4. Always wear suitable protective clothing and eye protection including
industrial gloves, ear defenders & approved impact resistant safety glasses.
(Eye glasses are NOT safety glasses). Wear a dust mask if handling cement
dust.

5. Never over-reach. Keep your proper footing and balance at all times to
enable better control of the machine in unexpected situations.

Never stand on the machine. Injury could occur from a fall.
Always store machines out of reach of children.

Always read and become familiar with the entire operating manual.

O ©® N O

Never allow persons unfamiliar with this manual to operate this machine.

10. Always maintain the machine with care and keep it clean for best / safest
performance.

11. Never use this machine if any part is damaged. Have it inspected and
repaired by a competent technician.

12. Never modify this machine in any way. Use it only for the purpose for which
it is designed.

13. Always ensure the electrical cable is fully protected and there is no danger
of damage from equipment or materials. Always Inspect the cable before
use and replace if any damage is apparent.

14. Avoid inhaling cement dust while loading the mixer. Avoid contact with
cement or any mixing additives being used. Wear gloves/face mask if
necessary.

15. Always disconnect the machine from the power supply when not in use,
and before carrying out any maintenance.

16. Never leave the machine running unattended or leave the machine untfil it
comes to a complete stop.

17. Always keep your hands well clear of the rotating drum at all times. Never
put your hands inside the drum when the machine is switched on.

3

Parts & Service: 020 8988 7400 / E-mail: Parts@clarkeinternational.com or Service@clarkeinternational.com



18. Never put any tools or other objects in or around the drum while it is
rotating.

19. Never wear jewellery or loose clothing that could be snagged by any part
of the rotating drum.

20. Never load the drum when the machine is switched off. Always switch on
and ensure the drum is rotatfing before loading.

21. Do not operate this machine on a gradient. Always stand the mixer on firm,
level ground where it cannot tip over.

22. Always switch off and disconnect from the power supply before moving
the machine around the work site.

23. Never use the mixer if the power cable or other important parts of the
machine are damaged.

24.If an extension cable is used, the cable and plug must be of watertight
construction. Inadequate extension cables can be dangerous.

SAFETY SYMBOLS

The following symbols are shown on the product or it’s packaging.

Read instruction CE Mark
manual before use

Falls within Waste
Electrical EQuipment
(WEEE) Directive

]
Wear Gloves Wear eye protection
Wear protective Wear protective head
footwear @

wear
Class Il product not

I:l requiring an earth
connection.

; Sound Power Rating
6 L label

4

Parts & Service: 020 8988 7400 / E-mail: Parts@clarkeinternational.com or Service@clarkeinternational.com



ELECTRICAL CONNECTIONS

THOROUGHLY BEFORE CONNECTING THE PRODUCT TO THE MAINS

WARNING: READ THESE ELECTRICAL SAFETY INSTRUCTIONS
A SUPPLY.

Connect the mains lead to a standard, 230 Volt (60Hz) electrical supply
through an approved 13 amp BS1363 plug, or a suitably fused isolator switch.

If the plug has to be changed because it is not suitable for your socket or
because of damage, it must be removed and a replacement fitted, following
the wiring instructions shown below. The old plug must be discarded safely as

insertion into a power socket could cause an electrical hazard.

COLOURED IN ACCORDANCE WITH THE FOLLOWING CODE:

WARNING: THE WIRES IN THE POWER CABLE OF THIS PRODUCT ARE
A BLUE = NEUTRAL BROWN = LIVE

The wires .|n the mains Ieod.should be Plug must be BS1363/A approved
wired up in accordance with the
following colour code: Always fita
e Connect the BROWN coloured 1SAmp fuse
wire to the plug terminal
marked a letter “L”, Neutral Live
¢ Connectthe BLUE coloured wire (Blue) (Brown)
to The\\D'EJg terminal marked a Ensure that the outer sheath of
letter "N”. the cable is firmly held by the clamp

We strongly recommend that this machine is connected to the mains supply
via a Residual Current Device (RCD). If you are not sure, consult a qualified
electrician.

DO NOT try to carry out any repairs yourself.

This symbol indicates that this is a Class Il product and does not
L] require an earth connection.

5

Parts & Service: 020 8988 7400 / E-mail: Parts@clarkeinternational.com or Service@clarkeinternational.com



UNPACKING & PRE-ASSEMBLY CHECK

Remove all components from the packing case and lay them out neatly so
that they can be identified and checked for any possible damage during
transit. Should any component be found to be damaged or missing, please
contact your CLARKE dealer immediately.

Check the components against the following list.

1| 1 xTilt Hondwheel 8 | 1 xUpper Drum

2 | 1 x Main Frame 9 | 1 x Drive Guard

3 | 1 x Axle Frame 10 | 2x Wheels

4 | 1 x Support Stand 11 | 1 x Angle Adjusting Plate
5 | 2 x Mixing Blades 12 | 1 x Fixings Kit

6 | 1 x Lower Drum & Cradle Assembly 13 | 1 x Rubber Seal

7 | 1 x Motor/Drive Assembly

6

Parts & Service: 020 8988 7400 / E-mail: Parts@clarkeinternational.com or Service@clarkeinternational.com



ASSEMBLY

1. Bolt the main frame to the axle
frame using M8 x 65mm bolts &
nuts supplied.

2. Bolt the support stand to the main
frame using M8 x 65mm bolts and
nuts.

3. Slide the flat washers onto the
axles, followed by a wheel and a
second flat washer.

Split Pin &
Washers

4. Insert the split pins in to the holes in
each axle. Bend the ends of the
split pins backward to secure
them.

5. With the help of an assistant if
required, set the cradle and lower
drum assembly in position on the
main frame.

6. Secure the two bearing housings
to the main frame using M8 x 60
bolts & nuts.

Note that one bearing housing
includes the drive spindle and spur
gear to drive the mixer. This assembly
must be fitted to the end of the mixer
where the motor assembly will be
fitted this will be the end of the mixer
with the wheels.

Bearing Drive
Housings Spindle

7

Parts & Service: 020 8988 7400 / E-mail: Parts@clarkeinternational.com or Service@clarkeinternational.com



7. Fit the angle adjusting plate to the
bearing housing opposite the
drive spindle end. Slide it over the
cradle spindle and bolt it to the
bearing housing with fwo M8 x
25mm bolts.

Angle Adjusting Plate

8. Insert the return spring into the
sleeve on the filt handwheel and
slide the handwheel onto the

cradle spindle. Insert the M10 x 70 , : ;%t#rgg

sleeve

securing bolt through the wheel
and through the cradle spindle
before securing with two M10 flat

nuts. o v

M10x70 bolt

9. Take the motor/drive assembly
and insert the drive spindle
through the drive pulley,
positioning the drive assembly
against the main frame.

NOTE: The drive spindle has a flat
side to correspond with the
flat provided in the drive
pulley. Rotate the lower
drum gently to turn the
spindle and align the flats.

Drive spindle
with flat side

10. Bolt the drive assembly to the
main frame using two M8 x 25 2% M8x25
bolts through the bearing housing b)élts X
and an M8 x 60mm bolt lower
down the frame.

8

Parts & Service: 020 8988 7400 / E-mail: Parts@clarkeinternational.com or Service@clarkeinternational.com



11. With the drive assembly in
position, remove the bolts, nuts
and washers securing the motor
cover o the backing plate and lift
away the cover.

Check that the drive belt can be
deflected no more than 1/4 inch
and that the belt runs true. If so,
re-fit the motor cover noting that
the small washers should be
behind the backing plate with the
nufts.

12.

13.If the belt is slack, increase the
tension by loosening the belt
adjuster bolts shown and pushing
down on the motor to tighten the
belt, while re-tightening the belt
adjuster bolts. Re-fit the cover as

above.

14. Using the X-head screws, washers
and M8 nuts, loosely fit the blades
to the upper drum, noting that the
tapered end will be at the bottom
of the drum.

15. Carefully lay the rubber seal in
position on the lip of the lower
drum. Make sure the fixing holes in
the seal line up with those of the
drum.

16. Rest the upper mixing drum, (with
blades) on the rubber seal. Rotate
the upper drum gently without
dislodging the rubber seal until;

Parts & Service: 020 8988 7400 / E-mail: Parts@clarkeinternational.com or Service@clarkeinternational.com

9

xxxxxx

1/4” belt
deflection

X-head
screw
& washer




e all 8 holesin the upper drum line up with those in the rubber seal and
in the lower drum.

* the lower fips of the blades line up with their fixing holes in the
bottom of the lower drum.

17. When alll fixing holes line up, Upper and
secure the upper drum to the lower
lower drum using the 8 cross-head | holes
screws and washers.

18. Bolt the mixing blades into the
boftom of the mixing drum using
M8 x 20 bolts and nuts.

19. Tighten all fixings and check that
all components are secure.

OPERATION

1. Switch the mixer on by pressing
the green (I) switch on the motor.
Stop by pressing the red (O)
switch.

2. Intfroduce water first, to prevent
the mixer from clogging.

3. Add cement as required.

4. Add aggregate etc.

* Do notload the drum when the S
machine is switched off. Always set the machine running before
filling.

* Do not stop and start the mixer while there is a heavy weight of
material inside the drum as the extra strain could be harmful to the
motor.

* Keep the drum rotating while emptying the mixture.

10

Parts & Service: 020 8988 7400 / E-mail: Parts@clarkeinternational.com or Service@clarkeinternational.com



5. When emptying, grip the tilt angle

wheel firmly and tilt the wheel to <}:’>

disengage the locking pins. Tilt Wheel

6. Use the wheel to tip the mixer T
drum forward. ﬁ/
(I

* Only discharge the mixer when . .
a suitable receptacle for the Locking Fins
cement mix is in position.

* Do not operate this machine
on a steep gradient. Always
stand the mixer on firm, level ground where it cannot tip over.

WARNING: REMEMBER THAT THE CENTRE OF GRAVITY OF THE LOADED
A MIXER MAY PRESENT A HAZARD WHEN OPERATING ON UNEVEN GROUND.

¢ Always keep water well away from the motor and other electrical
components.

It is essential that the mixer is kept clean. Dried cement inside the drum will be
very difficult to remove. For the mixer to perform at its best it must be
thoroughly cleaned after every use.

CARE AND MAINTENANCE

BEFORE STARTING WORK

Inspect the power cable and ensure it is free from damage and is not in
danger of being damaged by vehicles, equipment or other operations taking
place on the work site.

AFTER USE

It is essential that the machine is hosed down thoroughly with clean water,
being sure to remove all fraces of cement mix especially from around the
mixing blades, Take care to prevent water from entering the motor housing
and if necessary, wrap a polythene sheet or bag over it during cleaning.

Re-tighten the drive belt after the first 25 hours use. The belt should be able to
be deflected no more than 1/4 inch.

PERIODICALLY

After extensive use, inspect the paintwork and remove any rust that may be
apparent before touching up where necessary with a rust resistant paint.

11

Parts & Service: 020 8988 7400 / E-mail: Parts@clarkeinternational.com or Service@clarkeinternational.com



STORAGE

The mixer can be better stored with =
the axle frame and support stand .
folded away. Remove the axle frame
and support stand securing bolts and
lower the mixer to the floor with the
help of an assistant. Loosely re-fit the
bolts and nuts into their respective
holes. Leave the mixer with the drum
inverted to exclude water or debris.

Always store the mixer in a dry place
out of reach of children.

CAUTION: OWING TO THE WEIGHT AND BULK OF THE MIXER, TWO
A PEOPLE WILL BE REQUIRED TO LOWER THE MIXER AND RE-FIT THE BOLTS.

Through the purchase of this product, the customer is taking on the obligation
to deal with the Waste Electrical/Electronic Equipment (WEEE) in accordance
with the WEEE regulations in relation to the treatment, recycling/recovery and
environmentally sound disposal of WEEE.

with general waste. It must be disposed of according to the laws
governing Waste Electrical and Electronic equipment at a

ﬁ If disposing of this product or any broken parts, do not dispose of
mmmm recognized disposal facility.

12

Parts & Service: 020 8988 7400 / E-mail: Parts@clarkeinternational.com or Service@clarkeinternational.com



DECLARATION OF CONFORMITY

Tjozaded 0 QR W) O1TNDD

:poublg

102 :ut poydde 11y sem yuew 39 oy

sanuoyine
Jawaoiojue JueABIel By} AQ UONOBASUI JO} BIGE]IEAR S| PUE PaJIdWOD UBAY Sey (SJANIOBIP PAUOKUBWBIONR
By} Jo (shuawaunbay ay) (S)aw (S)ONPOIA BU) oY) BJEASUOWaP 0} PalINbel UOHEJUBWNO0P [BOIUYOB} BY L

6002:27+6002: 1 V+9002:2-€-00049 N3 ‘€L0Z:6-6-00049 NI ‘Z¥+LV+L66L:2-4105 NI
‘2V+6002°4 V+9002 k-4 LOSS NI 9002 HY/+9002:+-$0209 N3 ‘£00Z:45424 NI
:(shonpoud ay) 0} payidde usaq sAY SPIEPUEIS BUIMO||0) B L

(03/88/500Z Aq papualLe) ‘an}o0.Q SUOISSILT 3SION.  O3/#4/0002
S80UBJSqNS SNOPIBZEH JO UOOLISSY  NI/SI/LLOT

“onjo0UQ AIBUIIEN  D3/26/9002

ompoauq Aupqnedwo) onsubewonssd  OI/B0L/H00T

s)on110o

BuIMOJ|0} a3 yiM Sa1|dWI0D (S)1oNnpoud S1uy Jeyy aejoap Aqaiay apm

‘paulejes 8q PINOYS PUE JUBWINSOP Juepodw ue St SyL
ALINYO4NOD 40 NOILVHVIO3a

917 QLD X053 'BUId03 j0BIS [[DULRH

TVNOLLVNYLNI

)

240 13y

apeg
apP I8
W ilo

[EUONEUIBIU| DYIID

20 RUW WD 011NDD

9A97] JOMOd PUNOS padjuEIEND

:|oA@7 JoMOg PUNOS painsesy
:anjeA paje|ay asioN

sienjoenuB

A XoUUY D3/P1/000Z O} :8INPBO0Id JUBLISSASSY ANULOJUOD

N
842 043 uopuol
peoy pueigniys ez
JeuoneuIBI| B%EID
puod Y'Y

VIN

§102/90/22

VIN

0LLNOO
JOXI WUBWRD

“paule}al aq PINOYs pue Juawnoop juepodw ue si

1J8p|OH UONEIUBINDOQ [E21UYDD)

:Apog paiiioN
(Ayusoguog osioN)
:onss] jo ojeq
119qUINN yoleq / [euag
:(s)sequinu [apopy

:uopduoseq Jonpoid

ALINYO4NOD 40 NOILVYV1O3a

OT7 9LIND X8s53 'BuIdd] ‘josiS [[oUWaK

TVNOILVNYILINI

)
Wapu u

)

13
Parts@clarkeinternational.com or Servi

l.com

lona

@clarkeinternati

ice

: 020 8988 7400 / E-mai

Parts & Service



PARTS DIAGRAM

51-55-56
[ 37-38-39

b 48
| 61

43 75 60
%

40-41-47

14

Parts & Service: 020 8988 7400 / E-mail: Parts@clarkeinternational.com or Service@clarkeinternational.com



PARTS LIST

ID DESCRIPTION ID DESCRIPTION ID DESCRIPTION
1 | Bolt M14 x 25 27 | Locknut M8 53 | Bolt M8 x 15
2 | Mixer Blade 28 | Nut M8 54 | Screw M5 x 10
3 | Washer 10 dia 29 | Circlip 30 dia 55 | Spring Washer M5
4 | Upper Drum 30 | Main Frame 56 | Nut M5
5 | Washer 24 dia 31 | Split Pin 5 x 40 57 | Motor Mount Plate
6 | Rubber Seal 32 | Washer 26 i/dia 58 | Flat Washer
7 | C/sunk screw M6x10 | | 33 | Wheel 59 | Bolt M8 x 60
8 | Lower Drum 34 | Axle Frame 60 | Motor
9 | Gear Ring 35 | Drive Shaft 61 | Capacitor
10 | Upper Bearing Cover| | 36 | Circlip 15 dia 62 | Screw M4 x 12
11| Bearing 6206 37 | Driven Pulley 63 | Washer 4 dia
12 | Lower Bearing Cover | | 38 | Nylon Washer 64 | Nut M4
13 | Bearing 6002 39 | Circlip 30 dia 65 | Spring Washer 5 dia
14 | Washer 15 dia 40 | Motor Mounting 66 | Bolt M8 x 60
15 | Bearing Housing 41 | Flat Washer 67 | Support Shaft
16 | Washer 38 dia 42 | Washer 8 dia 68 | Screw M5 (for 69)
17| Circlip 38 dia 43 | Motor Cover 69 | Drive Guard Plate
18 | Cradle 44 | Power Cable 70 | Washer 14 dia
19| Angle Adj Plate 45 | On/Off Switch 71 | Lock Washer 14 dia
20 | Angle Adj Wheel 46 | ST Screw 72 | Cable Gland
21| Flat Nut M10 47 | Bolt M8 x 16 73 | Fuse
22 | Coil Spring 48 | Drive Belt 74 | Fuse Holder
23| Bolt M10 x 70 49 | Circlip 25mm 75 | Fan
24| Bolt M8 x 25 50| Key C5x 20 76 | X-head Screw
25| Support Stand 51 | Flat Washer M5
26| Bolt M8 x 65 52 | Spur Gear
15

Parts & Service: 020 8988 7400 / E-mail: Parts@clarkeinternational.com or Service@clarkeinternational.com



A SELECTION FROM THE VAST RANGE OF

QUALITY PRODUCTS

AIR COMPRESSORS
From DIY to industrial, Plus air tools,
spray guns and accesories.

GENERATORS
Prime duty or emergency standby
for business, home and leisure.

POWER WASHERS
Hot and cold, electric and engine
driven - we have what you need -

WELDERS
Mig, Arc, Tig and Spot.
From DIY to auto/industrial.

METALWORKING
Drills, grinders and saws for DIY
and professional use.

WOODWORKING
Saws, sanders, lathes, mortisers
and dust extraction.

HYDRAULICS
Cranes, body repair kits,
transmission jacks for all types of
workshop use.
WATER PUMPS
Submersible, electric and engine driven
for DIY, agriculture and industry.
POWERTOOLS
Angle grinders, cordless drill sets,
saws and sanders.
STARTERS/CHARGERS

All sizes for car and commercial use.

PARTS & SERVICE: 0208 988 7400

E-mail: Parts @clarkeinternational.com or Service @ clarkeinternational.com

SALES: UK 01992 565333 or Export 00 44 (0)1992 565335
':Ii.l.lg' |NTERNAT|ONA|. Hemnall Street, Epping, Essex CM16 4LG

www.clarkeinternational.com




	Introduction
	Guarantee
	Specification
	General Safety precautions
	Safety symbols
	Electrical Connections
	Unpacking & PRE-ASSEMBLY CHECK
	Assembly
	Operation
	Care and MAINTENANCE
	before Starting Work
	After use
	Periodically
	Storage

	Declaration of Conformity
	Parts diagram
	Parts List

